SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG262904-080

FR1 n77 /| 90MHz / DFT-S OFDM / 16QAM

Lowest Channel

Ref Level 40,00 dBm  Offset 1340 dB Made Sweep £
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2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 352855 GHz -42.85 dBm -2.85 dB.
1530GHz 3540 GHz 1.000 Mtz 3.53019 GHz -41.07 dBm -16.07 dB
3,540 GHz 3549 GHz 1.000 Mtz 3.54804 GHz -80.13 dBm -27.13 dB
3589 GHz 3550 GHz 1,000 MHz 354998 GHz -31.47 dBm -18.47 dB
3,550 GHz 3640 GHz 100,000 kiz 350032 GHz -12.27 dBm -42.27 dB
1640 GHz 3641 GHz 1.000 Mtz 3.64006 GHz -39.20 dBm -26.20 dB
3641 GHz 3710 GHz 1.000 MHy 3.64338 GHz -39.62 dBm -26.62 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71108 GHz -30.59 dBm -15.59 dB
3.720GHz 3.760 GHz 1.000 MHz 372178 GHz -41.62 dBm 1.62dB
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG262904-080

FR1 n77 /| 90MHz / DFT-S OFDM / 16QAM
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2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 352466 GHz -43.22 dBm -3.22dB
1530GHz 3540 GHz 1.000 Mtz 3.53746 GHz -41.83 dBm -16.83 dB
3540 GHz 3579 GHz 1.000 Mtz 3.57832 GHz -80.95 dBm -27.95 dB
3579GHz 3580 GHz 1,000 MHz 358000 GHz 29.48 dBm -16.48 dB
3,580 GHz 3670 GHz 100,000 kiz 359097 GHz 11.97 dBm -41.97 dB
1670 GHz 3671GHz 1.000 Mtz 3.67009 GHz 39,62 dBm -26.62 dB
3671 GHz 3710 GHz 1.000 MHy 3.67386 GHz -41.34 dBm -28.
3710 GHe 3,720 GHz 1.000 Miz 3.71335 GHz -41.49 dBm -16.49 dB
3.720GHz 3,820 GHz 1.000 MHz 3.78647 GHz -42.45 dBm 2.4
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FR1 n77 /| 90MHz / DFT-S OFDM / 16QAM
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Full RB

Ref Level 40,00 dBm  Offset 1340 dB Made Sweep £

Count 100/100
1 Spurious Emissions

Uimit Checd o

30 apine.SPURIOUS UNE_aBs o2

20 dBew

10 dir

0 dBm

-10

T iy

20 Mot | M b ‘""'ém

30

(oS e aes 002 N

, P,

— — |

CF 3.654 99 GHz 12009 pts. 33.0 MHz/ Span 330.02 MHz

2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 350831 GHz -43.44 dBm -3.44 dB
1530GHz 3540 GHz 1.000 Mtz 353492 GHz -41.99 dBm -16.99 dB
3,540 GHz 3.609 GHz 1.000 Mtz 3.60800 GHz -81.91 dBm -28.91 dB
3609 GHz 3610 GHz 1,000 MHz 3.60994 GHz -31.30 dBm -18.80 dB
3610GHz 3.700 GHz 100,000 kiz 3.62486 GHz -10.86 dBm -40.86 dB
3.700 GHz 3701 GHz 1.000 Mz 3.70039 GHz -40.23 dBm -27.23 dB
3701 GHz 3710 GHz 1.000 MHy 3.70276 GHz -37.85 dBm -24.85 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71000 GHz -30.86 dBm -15.86 dB
3.720GHz 3,820 GHz 1.000 MHz 378139 GHz -41.47 dBm 147 dB
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FR1 n77 /| 90MHz / DFT-S OFDM / 64QAM
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2 Result Summ:
3,430 GHz 3530 GHz 1.000 Miz 352875 GHz -43.42 dBm -3.42 dB
1530GHz 3540 GHz 1.000 Mtz 3.53742 GHz -41.67 dBm -16.67 dB
3,540 GHz 3549 GHz 1.000 Mtz 3.54751 GHz -81.21 dBm -28.21 dB
3589 GHz 3550 GHz 1,000 MHz 355000 GHz -33.34 dBm -20.34 dB
3,550 GHz 3640 GHz 100,000 kiz 357262 GHz -12.32 dBm -42.32dB
1640 GHz 3641 GHz 1.000 Mtz 3.64033 GHz -40.41 dBm -27.41 dB
3641 GHz 3710 GHz 1.000 MHy 3.64269 GHz -42.10 dBm -29.10dB
3710 GHe 3,720 GHz 1.000 Miz 3.71368 GHz -41.42 dBm 16.42 dB
3.720GHz 3.760 GHz 1.000 MHz 372166 GHz -42.38 dBm 38 d
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2 Result Summa
3,430 GHz 3530 GHz 1.000 Miz 3.49698 GHz -43.48 dBm -3.48 dB
1530GHz 3540 GHz 1.000 Mtz 3.53139 GHz -41.87 dBm -16.87 dB
3540 GHz 3579 GHz 1.000 Mtz 3.57750 GHz -80.23 dBm -27.23 dB
3579GHz 3580 GHz 1,000 MHz 357983 GHz -32.65 dBm -19.65 dB
3,580 GHz 3670 GHz 100,000 kiz 3.64167 GHz -10.98 dBm -40.98 dB
1670 GHz 3671GHz 1.000 Mtz 3.67006 GHz -40.25 dBm -27.25 dB
3671 GHz 3710 GHz 1.000 MHy 3.67347 GHz -41.48 dBm -28.48 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71024 GHz -41.75 dBm -16.75 dB
3.720GHz 3,820 GHz 1.000 MHz 375411 GHz -42.45 dBm -245dB
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Count 100/100
1 Spurious Emissions

Uimit Checd o
30 apineSPuRlous une
20 dBew
10 dir
0 dBm
-10
20 M
30
SPURIOUS_LINE ABS 002 | |
[ onm J—— | e,
|
50 Al
CF 3.654 99 GHz 12009 pts. 33.0 MHz/ Span 330.02 MHz
2 Result Summa
3,430 GHz 3530 GHz 1.000 Miz 352950 GHz -43.58 dBm -3.58 dB
1530GHz 3540 GHz 1.000 Mtz 353229 GHz -41.61 dBm -16.61 dB
3,540 GHz 3.609 GHz 1.000 Mtz 3.60828 GHz -42.31 dBm -29.31 dB
3609 GHz 3610 GHz 1,000 MHz 3.60897 GHz -35.77 dBm 2277 dB
3610GHz 3.700 GHz 100,000 kiz 3.662 56 GHz -11.93 dBm -41.93 dB
3.700 GHz 3701 GHz 1.000 Mz 3.70050 GHz -40.72 dBm -21.72 dB
3701 GHz 3710 GHz 1.000 MHy 3.70270 GHz -40.63 dBm -27.63 dB
3710 GHe 3,720 GHz 1.000 Miz 371027 GHz -30.82 dBm -15.82 dB
3.720GHz 3,820 GHz 1.000 MHz 3.76600 GHz -42.23 dBm 223 dB
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FR1 n77 / 90MHz / DFT-S OFDM / 256QAM
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2 Result Summ:
3,430 GHz 3530 GHz 1.000 Miz 352955 GHz -43.00 dBm -3.00 dB.
1530GHz 3540 GHz 1.000 Mtz 3.53949 GHz -41.34 dBm -16.34 dB
3,540 GHz 3549 GHz 1.000 Mtz 3.54900 GHz -81.23 dBm -28.23 dB
3589 GHz 3550 GHz 1,000 MHz 355000 GHz -33.83 dBm -20.83 dB
3,550 GHz 3640 GHz 100,000 kiz 358254 GHz -12.13 dBm -42.13 dB
1640 GHz 3641 GHz 1.000 Mtz 3.64005 GHz -41.06 dBm -28.06 dB
3641 GHz 3710 GHz 1.000 MHy 3.64303 GHz -42.10 dBm -29.10 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71074 GHz -30.63 dBm -15.63 dB
3.720GHz 3.760 GHz 1.000 MHz 372246 GHz -42.32 dBm 23248
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2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 351596 GHz -42.92 dBm -2.92 dB
1530GHz 3540 GHz 1.000 Mtz 3.53088 GHz -41.79 dBm -16.79 dB
3540 GHz 3579 GHz 1.000 Mtz 3.55860 GHz -81.28 dBm -28.28 dB
3579GHz 3580 GHz 1,000 MHz 357999 GHz -34.77 dBm -21.37 dB
3,580 GHz 3670 GHz 100,000 kiz 3.60053 GHz 12.22 dBm -42.22dB
1670 GHz 3671GHz 1.000 Mtz 3.67005 GHz -40.63 dBm -27.63dB
3671 GHz 3710 GHz 1.000 MHy 3.67916 GHz -42.05 dBm -29.05 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71874 GHz -41.51 dBm 16.51 dB
3.720GHz 3,820 GHz 1.000 MHz 375251 GHz -42.06 dBm -2.06 dB
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2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 352466 GHz -43.33 dBm -333dB
1530GHz 3540 GHz 1.000 Mtz 3.53876 GHz -42.03 dBm -17.03 dB
3,540 GHz 3.609 GHz 1.000 Mtz 3.59008 GHz -81.71 dBm -28.71 dB
3609 GHz 3610 GHz 1,000 MHz 3.60997 GHz -31.63 dBm -18.63 dB
3610GHz 3.700 GHz 100,000 kiz 3.61642 GHz -12.01 dBm 4201 dB
3.700 GHz 3701 GHz 1.000 Mz 3.70000 GHz -40.52 dBm -27.52dB
3701 GHz 3710 GHz 1.000 MHy 3.70608 GHz -41.30 dBm -28.30 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71891 GHz -30.97 dBm -15.97 dB
3.720GHz 3,820 GHz 1.000 MHz 3.78489 GHz -41.56 dBm .56 dB
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SPORTON LAB.
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Report No. : FG262904-080

FR1 n77 100MHz / DFT-S OFDM / PI/2 BPSK
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0B:11:41 PM  05/08/2023

0B:15:08B B 05/08/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-177 of 387
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG262904-080

FR1 n77 / 100MHz / DFT-S OFDM / Pl/2 BPSK
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Report No. : FG262904-080
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904-080
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1RBO

Ref Level 40,00 dBm  Offset 13.40 0B Made Sweep saL
Count 100/100
1 Spurious Emissians
20 aghine SPURIOUS UNE ABs ody \
20 dBm
10 dBmr
0
0
20 ‘L
30 i
‘ ;UC‘AI!HJ’\ S_LINE_ABS 002
— m —
=0 UL JI
CF 3.6 GHz 12009 pts. 34.0 MHz/ Span 340.0 MHz
3,430 GHz 3530 GHz 1.000 Miz 3.44184 GHz -43.95 dBm
1530GHz 3540 GHz 1.000 Mtz 3.53716 GHz -43.16 dBm
3.540 GHz 3,549 GHz 1.000 MHz 3.548 88 GHz 34.14 dBm
3,549 Gz 3550 GHz 1.000 Miz 354902 GHz 13.22 dBm
3550 GHz 3650 GHz 100,000 kiz 355101 GHz 11.02 dBm
3.650 GHz 3651 GHz 1.000 MHz 3.65093 GHz -41.73 dBm
1651 GHz 3710GHz 1.000 Mz 366594 GHz -43.50 dBm
3710GH: 3720 GHr 1,000 MHz 371123 GHz -42.75 dBm
3.720GHz 3770 GHz 1.000 MHz 3.74395 GHz -43.77 dBm

05:13:25 PM 09/07/2023

1RBmax

Power Limit -13m > -28.07 dBm Pass

Ref Level 40.00 dBm  Offset 13,40 d8

0B:10:11 B 09/08/2023

0B:19:52 FM  05/08/2023

Mode Sweep s6L RefLevel 30.00dBm  Offset 13.40d5 = REW 10 kitz saL
Count 100/10 = At 2048 ® SWT  100ms ® VBW J0kH: Mode Sweep Count 1007100
1 Spurious Emissions 1 ACLR 1R
Limit Cheo Al
SPURJOUS_LINE_aBS 002 n
20 dBr—————————4 i
10 i 1o
0 dbr o
0
10
-20 dBs
30 20
,\I‘J JRIOUS LINE_ABS 002 A
,‘.__,..1._.““_,______‘.___—-—1' [ . E
50 )
| I ; -, _m
Vim
CF 3.6 Gz 12009 pts 340 MHz/ Span 340.0 MH|
2 = 0 VA A
i L’L\,\fv\'
|,
3.430 GHz 3.530 GHz 1.000 MHz 351057 GHz 4411 dBm 11 y %WM Lt et e
3530 Gtz T5a0GHz 1000 MHz 3332206Hz 4331 dBm 1831 dB 0 dom bl S o
3540 GHz 3549 GHz 1.000 MHz 354855 GHz -43.21 dBm 30.21 dB
3.549 Gz 3550 GHz 1,000 MHz 354920 GHz 41.48 dBm 28.48 dB L L
3550 GHz 3650 GHz 100.000 kHz 3.64906 GHz 11.43 dBm -18.57 dB F 38505 s 1001 pts 200l Span 10 Mt
3.650 GHe 3651 GHz 1.000 MHz 3.65000 GHz -9.76 dBm 3.24 dB 2 Result Summa None
3651 GHz 3710GHz 1.000 MHz 365121 GHz -31.37 dBm -18.37d8
3,710 GHz 3,720 GHz 1.000 MHz 3.71857 GHz -42.78 dBm -17.78 dB Txl Ref) 1.000 MHz -28.07 dBm
3720 GHz 3770 GHz 1.000 MHz 3.72207 GHz 4134 dBm -1.34 dB Tx Total -28.07 dBm

FullR
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Ref Level 40.00 dBm  Offset 13.80 B Made Sweep sGL

Count 100/100
NE_ABS 062
10 dbm
a
-10
0 AR O
30
SPURIOUS_LINE ABS 002 |
[2een I 1 || S e————— B e WR————]
50 :
CF 3.6 GHz 12008 pts 34.0 MHz/ Span 340.0 MHz
3430 GHz 3530 GHz 1,000 Mifz 352785 GHz -42.54 dBm 254 dB
3530 GHz 3540 GHz 1.000 MHz 3.53905 GHz -41.93 dBm -16.93 dB
3540 GHy 3549 GHz 1.000 Mz 3.548 36 GHz -30.83 dBm -21.83 dB
3549 Gz 3550 GHr 1,000 MHz 354999 GHz -33.69 dBm -20.69 dB
3,550 GHz 3650 GHz 100,000 kiz 358400 GHz -12.30 dBm -42.30 dB
3,650 GHz 3651 GHz 1.000 Mtz 3.65023 GHz -40.05 dBm -27.05 dB
3651 GHz 3710 GHz 1.000 MHy 3.65108 GHz -41.46 dBm -28.46 dB
3710 GHe 3720 GHz 1.000 Miz 3.71885 GHz -38.73 dBm -13.73 dB
3.720GHz 3.770 GHz 1.000 MHz 3.74305 GHz -41.11 dBm 1.11dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904-080

FR1 n77 / 100MHz / DFT-S OFDM / QPSK

Middle Channel

1RBO

1RBmax

3430GHz 3530 GHz 1.000 MHz 352386 GHz
3530 GHz 3540 GHz 1.000 MHz 3.53832 GHz
3540 GHy 3,569 GHz 1.000 Mz 3.54167 GHz
3569 GHz 3570 GHz 1.000 Mtz 356825 GHz
3570 GHz 3,680 GHz 100,000 kHz 3.61480 GHz
.680 GHz 3681 GHz 1.000 Mtz 3.68025 GHz
3681 GHr 3710GH: 1.000 MHz 3.68122 GHz
3.0 GHz 3.720 GHz 1.000 MHz 3.71051 GHz
3.720GHz 3,820 GHz 1.000 MHz 3.768 89 GHz
02:33:06 B4 09/07/2023

Ref Level 4000 dBm  Offset 13.40dB Mode Sweep saL Ref Level 40.00 dBm  Offset 13.40dB Mode Sweep —
i) Count 100/100
1 Spurious Emissians e
it 7 Limit Che
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3,430 GHz 3530 GHz 1.000 Miz 3.43455 GHz 3,430 GHz 3,530 GHz 1.000 Mz 3.45782 GHz
1530GHz 3540 GHz 1.000 Mz 3.53405 GHz 3530 GHz 3540 GHz 1.000 MHz 353969 GHz
3540 GHe 3.569 GHz 1.000 MHz .568 67 GHz 3.580 GHz 3.569 GHz 1.000 MHz 3.55036 GHz
3.569 GHz 3570 GHz 1.000 Mtz 3.56943 GHz 3.569 GHz 3570 GHz 1.000 MHz 3.56980 GHz
3570 GHz 3,680 GHz 100000 kiz 357606 GHz 3570 GHz 3680 GHz 100.000 kHz 367386 GHz
3.680 GHz 3,681 GHz 1.000 MHz 3.680 20 GHz 3.680 GHz 3,681 GHz 1.000 MHz 3.68027 GHz
1.681GHz 3710GHz 1.000 Mz 368669 GHz 3681 GHz 3710GHz 1.000 MHz 3.68130 GHz
3710GHz 3.720GHz 1.000 Mz 3.71712 GHz 3.710GHz 3720 GHz 1.000 Mz 3.71685 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.79955 GHz 3720 GHz 3820 GHz 1,000 MHz 377409 GHz
54 e 09/07/2023 10:18:28 #M  09/07/2023
e =
Ref Level 4000 dBm  Offset 1390 05 Mode Sweep saL
Count 100/100
1 Spurious Emissians
Uimit Checd
30 apdine.SPURlOUS_UNE_aBs o2
20 dBew
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a
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Ao o
20 - Al Y |
30 T
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—— I S
= j |
W ol
CF 3.624 99 GHz 12009 pts. 39.0 MHz/ Span 389 98 MHz
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG262904-080

FR1 n77 / 100MHz / DFT-S OFDM / QPSK

Highest Channel

1RBO Power Limit -13m > -28.77 dBm Pass

Ref Level 4000 dBm  Offset 13.40 0B Made Sweep saL Ref Level 30.00dBm  Offset 13.40dB ® RBW 10 kHz 6L

Count 100/100 | * Att 2048 & SWT 100ms * VBW 30kHz Mode Sweep Count 100/100
1ACLR )l
it Checl m
30 apine.SPURIOUS UNE_aBs o2 il
B i
20 de
10 dbimy 10
a 0 dé
0
I 106y
20 {
30 * 20
SEURIOUS LINE_ s 002 .' "
[ p— ‘JU. fs—— 30 dbs WELAA
50 - T | it )
40 dmr 1 L ittt 1
CF 3.649 98 GHz 12008 pts. 34.0 MHz/ Span 340.04 MHz M
3,480 Gz 3530 GHz Y -2.46 d g . o AnM
3530 GHz 3540 GHz 1.000 MHz 3.53617 GHz -43.14 dBm -18.14 dB . A ) ! i il
3540 GHr 3599 GHz 1.000 MHz 350897 GHz -26.56 dBm -13.56 dB
3599 GHe 3,600 GHz 1.000 Miz 350904 GHz -11.03 dBm 1.37dB | 1 |
3,600 GHz 3700 GHz 100,000 kHz 3.60099 GHz 12.55 dBm -17.45 dB CF 35995 GHe 1001 pts 200.0 kHz/ Span 2.0 MHz
3.700 GHz 3701 GHz 1.000 MHz 3.70058 GHz -41.43 dBm -28.43 dB 2 Result Summan None
1701 GHz 3710GHz 1.000 Mz 370110 GHz -42.79 dBm -29.79dB
3710 GHz 3720 GHr 1000 MHz 3.71982 GHz -42.75 dBm 1775 dB Tel [Ref) 1,000 MHz -28.77 dBm
3.720 GHz 3820 GHz 1.000 MHz 3.80996 GHz -43.76 dBm -3.76dB T Toul 28.77 dBm

10:29:08 PM 09/07/2023 0B:32:08 B 05/08/2023

1RBmax Power Limit -13m > -29.17 dBm Pass

Ref Level 40.00 dBm  Offset 13,40 d8 Mode Sweep 6L Ref Level 30.00dBm  Offset 13.40 0B = RBW 10 kHz 561

2048 & SWT 100 ms ® VBW 30kH: Mode Sweep Count 100100
1 Spurious Emissions 1R
it Chec Al
SPURJOUS_LINE_aBS 002 n
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-20 dBs
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It 1 _m ey
CF 3.64998 GHz 12009 pts 340 MHz/ Span 340.04 MH MhJ\,\
50 Julil \7
V\MM wop
3,480 GHz 3.530 GHz 1.000 Mtz 3.50198 GHz 4418 dBm 60 dim NN BT 1Y N P . |
1530 GHz 1540 GHz 1,000 MHz 353525 GHz -43.05 dBm v
3540 GHz 3599 GHz 1.000 MHz 358612 GHz -48.36 dBm
3.539 GHz 3.600 GHz 1.000 MHz 359909 GHz 4339 dBm ! | S S
3600 GHz 3700 GHz 100.000 kHz 3.69899 GHz 11.37 dBm L 3.7003 GHr 1001 pts 20.0kdta] Jpen 2.0 M
3,700 GHe 3701 GHe 1.000 MHz 3.70006 GHz -9.87 dBm 2 Result Summa None
3701 GHz 3710GHz 1.000 MHz 370109 GHz 3461 dBm
3710 GHz 3720 GHz 1.000 MHz 3.71262 GHz 4247 dBm Txl [Ref) 1,000 MHz -29.17 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.80187 GHz -43.78 dBm Tx Total -29.17 dBm
"] ] R
10:25:32 PN 09/07/2023 08:40:13 PM  03/08/2023
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Report No. : FG262904-080

Full RB

Ref Level 40.00.dBm  Offset 13,80 05 Mode Sweep saL
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 dginesPURlos un
20 dBm
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0
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i Y Y
20 i sphadprebaiy
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[0 abm T l L
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CF 3.649 98 GHz 12009 pts. 34.0 MHz/ Span 340.04 MHz
3,480 GHz 3530 GHz 1.000 Miz 350473 GHz -42.85 dBm
1530GHz 3540 GHz 1.000 Mtz 353137 GHz -42.04 dBm
3.540 GHz 3,599 GHz 1.000 MHz 3.598 85 GHz -40.83 dBm
3599 GHe 3,600 GHz 1.000 Miz 359999 GHz 31.74 dBm
3,600 GHz 3.700 GHz 100,000 kiiz 363990 GHz 12.84 dBm
3.700 GHz 3701 GHz 1.000 MHz 3.70089 GHz -30.33 dBm
1701 GHz 3710GHz 1.000 Mz 370413 GHz -40.86 dBm
3710GH: 3720 GHr 1,000 MHz 371444 GHz -40.68 dBm
3.720GHz 3820 GHz 1.000 MHz 3.78319 GHz -41.24 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904-080

FR1 n77 / 100MHz / DFT-S OFDM / 16QAM

Lowest

Channel

1RBO

Power Limit -13m > -29.00 dBm Pass

Ref Level 30.00dBm  Ofset 13.40 B = RBW 10 kiz 6L

Ref Level 4000 dBm  Offset 13.40 0B Mode Sweep saL
Count 100/100 | * Att 2048 & SWT 100 ms & VBW 30 kHz Mede Sweep Count 100100
1ACLR )l
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CF 3.6 GHz 12009 pts. 34.0 MHz/ Span 340.0 MHz
-50 dBmr
o WA
3.430GHz 3530 GHz 1.000 MHz 3.43135GHz 50 | " A At
3530 GHz 3540 GHz 1.000 MHz 3.53112 GHz . b TR AT T RAVATA RV SV MU |
3.540 GHz 3,549 GHz 1.000 MHz 3.54867 GHz
3,549 Gz 3550 GHz 1.000 Miz 354901 GHz | 1
3550 GHz 3650 GHz 100,000 kHz 3.55099 GHz CF 35495 GHz 1001 pts 200.0 kHz/ Span 2.0 Mz
3.650 GHz 3651 GHz 1.000 MHz 3.65021 GHz 2 Result Summan None
1651 GHz 3710GHz 1.000 Mz 3.66594 GHz
3710 GHz 3.720 GHz 1.000 MHz 3.71035 GHz Tal [Ref) 1.000 MHz -29.00 dBm
3.720GHz 3770 GHz 1.000 MHz 392127 GHz T Total -39.00 dBm

10:05:12 PM 09/07/2023

0B:27:45 FM 05/08/2023

1RBmax

Power Limit -13m > -29.49 dBm Pass

Ref Level 30.00dBm  Offset 13.40 0B = RBW 10 kHz 561

Ref Level 40.00 dBm  Offset 13.40 08 Mot Sweep saL
2048 & SWT 100 ms ® VBW 30kH: Mode Sweep Count 100100
1 Spurious Emissions R
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T5306H T5a0GHz 1000 Wiz 353170 GHz 4312 dBm 1812 B 0 dbm AR
3540 GHz 3549 GHz 1.000 Mt 354695 GHz 43.53 dBm 30.53 dB
3549 GHz 3550 GHz 1.000 MHz 354997 GHz 4330 dBm 3030 dB 1
3550 GHz 3650 GHz 100.000 kHz 3.64891 GHz 12.06 dBm 17.94 dB F 38505 s 1001 pts 200l Span 10 Mt
3,650 GHz 3,651 GHz 1.000 Mtz 365001 GHz 11.98 dBm 1.02 dB 2 Result Summa None
3651 GHz 3710GHz 1.000 MHz 365103 GHz 27.20 dBm 1420 dB
3,710 GHz 3,720 GHz 1.000 MHz 3.71000 GHz -42.57 dBm 17.57 dB Txl Ref) 1.000 MHz -29.43 dBm
3720 GHz 3770 GHz 1.000 MH: 3.75169 GHz -43.89 dBm -3.89dB Tx Total -29.49 dBm
fesdty & | Reau [T o

0B:10:47 FM  09/08/2023

0B:21:34 B 05/08/2023

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A2-187 of 387




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG262904-080

Full RB

Ref Level 4000 dBm  Offset 13.90 0B Mode Sweep sa .
Count 100/100
1 Spurious Emissians
Cimit Cheed 7
{ine _SPURIOUS_UINE_ABS 062
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20 dBm
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\:u - 1 ”"ﬁ 1‘»
\'_ ¥

CF3.6GHz 12009 pts 34.0 MHz/ Span 340.0 MHz

3.430 GHz 3530 GHz 1.000 Miz 352985 GHz -43.10 dBm -310dB
1530GHz 3540 GHz 1.000 Mtz 353137 GHz -41.80 dBm -16.80 dB
3540 GHr 3549 GHz 1.000 MHz 350477 GHz -41.24 dBm 28.24 dB
3,549 Gz 3550 GHz 1.000 Miz 354904 GHz -31.64 dBm -18.64 dB
3550 GHz 3650 GHz 100,000 kiiz 359568 GHz 1228 dBm -42.28 dB
3.650 GHz 3651 GHz 1.000 MHz 3.65089 GHz -40.55 dBm -27.55 dB
1651 GHz 3710GHz 1.000 Mz 365604 GHz -41.38 dBm -2838dB
3710GH: 3720 GHr 1,000 MHz 371347 GHz -40.76 dBm -15.76 dB
3.720GHz 3770 GHz 1.000 MHz 3.73296 GHz -42.11 dBm -211dB
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Report No. : FG262904-080

FR1 n77 / 100MHz / DFT-S OFDM / 16QAM

Middle Channel

1RBO

1RBmax

10:15:14 PM 09/07/2023

10:17:59 mM 09/07/2023

Ref Level 4000 dBm  Offset 13.40dB Mode Sweep saL Ref Level 40.00 dBm  Offset 13.40dB Mode Sweep —
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CF 3.624 99 GHz 12009 pts. 39.0 MHz/ Span 389.98 MHz | (F3.62499 GHz 12009 pts 39.0 MHz/ Span 389.98 MHz
3430 GHz 3530 GHz 1.000 MHz 3.44683 GHz 3430 GHz 3530 Gtz 1.000 MHz 350148 GHz 44,28 di .28 di
3530 GHz 3540 GHz 1.000 Mz 3.53201 GHz 3530 GHz 3540 GHz 1.000 MHz 353772 GHz -43.15 dBm -18.15d8
3,540 GHz 3.569 GHz 1.000 MHz .568 81 GHz 3540 GHz 3569 GHz 1.000 MHz 3.54433 GHz -43.09 dBm -30.09 dB
3,569 GHz 3570 GHz 1.000 Mz 3.36979 GHz 3,569 GHz 3570GHz 1.000 MHz 3.56991 GHz -43.03 dBm -30.03 dB
3570 GHz 3,680 GHz 100,000 kifz 357598 GHz 3570 GHz 3680 GHz 100.000 kHz 367394 GHz 13.57 dBm -16.43 dB
3,680 GHz 3.681 GHz 1.000 MHz 3.68019 GHz 3.680 GHz 3,681 GHz 1.000 MHz 3.68015 GHz .62 dBi -27.62 dB
3681 GHr 3710GH: 1.000 MHx 3.68185GHz 3681 GHz 3710 GHz 1.000 MHz 368104 GHz 4245 dBm -29.46 dB
3.710GHz 3.720GHz 1.000 MHz 3.71098 GHz 3710 GHz 3.720GHz 1.000 MHz 371111 GHz -42.76 dBm 17.76 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.809 24 GHz 3720GHz 3820 GHz 1,000 MHz 3.797 26 GHz 43.73 dBm 373 dI

festy

Full RB

Ref Level 40.00 dBm  Offset 1380 0B

Made Sweep saL
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- 1 |
I L
CF 3.624 99 GHz 12008 pts. 39.0 MHz/ Span 389 88 MHz

3430GHz 3530 GHz 1.000 MHz 352775 GHz
3530 GHz 3540 GHz 1.000 MHz 3.53889 GHz
3540 GHy 3,569 GHz 1.000 Mz 3.568 23 GHz
3569 GHz 3570 GHz 1.000 Mtz 356059 GHz
3570 GHz 3,680 GHz 100,000 kHz 3.63165 GHz
.680 GHz 3681 GHz 1.000 Mtz 68033 GHz
3681 GHr 3710GH: 1.000 MHz 3.68104 GHz
3.0 GHz 3.720 GHz 1.000 MHz 3.71159 GHz
3.720GHz 3,820 GHz 1.000 MHz 3.76080 GHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG262904-080

FR1 n77 / 100MHz / DFT-S OFDM / 16QAM

Highest Channel

1RBO

Power Limit -13m > -29.35 dBm Pass

Ref Level 30.00dBm  Ofset 13.40 B = RBW 10 kiz 6L

10:28:48 PM 09/07/2023

Ref Level 4000 dBm  Offset 13.40 0B Mode Sweep saL
Count 100/100 | * Att 2048 & SWT 100 ms & VBW 30 kHz Mede Sweep Count 100100
1ACLR )l
it Checl AL
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3530 GHz 3540 GHz 1.000 MHz 3.53084 GHz . ATt A A | T
3.540 GHz 3,599 GHz 1.000 MHz 3.59897 GHz
3599 GHe 3,600 GHz 1.000 Miz 350908 GHz | 1
3,600 GHz 3700 GHz 100,000 kHz 3.60101 GHz CF 35995 GHe 1001 pts 200.0 kHz/ Span 2.0 MHz
3.700 GHz 3701 GHz 1.000 MHz 3.70061 GHz 2 Result Summan None
1701 GHz 3710GHz 1.000 Mz 3.70689 GHz
3710 GHz 3.720 GHz 1.000 MHz 3.71205 GHz Tal [Ref) 1.000 MHz -29.35 dBm
3.720GHz 3820 GHz 1.000 MHz 3.79737 GHz T Total -39.35 dBm
[T

0B:35:01 B 05/08/2023

1RBmax

Power Limit -13m > -29.20 dBm Pass

Ref Level 30.00dBm  Offset 13.40 0B = RBW 10 kHz 561

10:26:03 M 09/07/2023

fef Level 40,00 dBm  Ofset 124008 Mot Sweep saL
2048 & SWT 100 ms ® VBW 30kH: Mode Sweep Count 100/100
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3530 GHz 1540 GHz 11000 Mz 353057 GHz 4293 dBm 17.93 dB 60 dBav (Moo sl e pin Ly
3540 GHz 3599 GHz 1.000 Mt 359420 GHz 42,02 dBm -31.02dB
3599 GHz 3,600 GHz 1,000 Miz 3506915 GHz 4307 dBm -3007 dB 1
3600 GHz 3700 GHz 100.000 kHz 3.69896 GHz 12.32dBm -17.68 dB F 37005 By 1001 pts 200l Span 10 Mt
3,700 GHz 3,701 GHz 1.000 Mtz 3.70003 GHz 11.99 dBm 1.01 dB 2 Result Summar Hone
3701 GHz 3710GHz 1.000 MHz 3.70121 GHz 35.95 dBm -22.95 dB
3,710 GHz 3,720 GHz 1.000 MHz 3.71291 GHz -42.35 dBm -17.35dB Txl Ref) 1.000 MHz -29.20 dBm
3720 GHz 3820 GHz 1.000 MH: 3.75641 GHz 4374 dBm -3.74 dB Tx Total -29.20 dBm
Ready [T = o Reau [T L

0B:39:16 FM  05/08/2023
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Full RB

Ref Level 40.00.dBm  Offset 13,80 05 Mode Sweep saL
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3599 GHe 3,600 GHz 1.000 Miz 359994 GHz
3,600 GHz 3.700 GHz 100,000 kiiz 366495 GHz
3.700 GHz 3701 GHz 1.000 MHz 3.70075 GHz
1701 GHz 3710GHz 1.000 Mz 3.70420 GHz
3710GH: 3720 GHr 1,000 MHz 3.71930 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.77979 GHz
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Report No. : FG262904-080

FR1 n77 / 100MHz / DFT-S OFDM / 64QAM

Lowest Channel

1RBO

Power Limit -13m > -28.02 dBm Pass

Ref Level 30.00dBm  Ofset 13.40 B = RBW 10 kiz 6L

Ref Level 4000 dBm  Offset 13.40 0B Mode Sweep saL
Count 100/100 | * Att 2048 & SWT 100 ms & VBW 30 kHz Mede Sweep Count 100100
1ACLR )l
it Checl AL
30 apine.SPURIOUS UNE_aBs o2 alL
B i
20 dBm
10 dbimy 0
o 0.ds
0
I 10 dti
20
a0 20
SPURIOUS_LINE_ABS 002 J
[0 atm 4 30 db
50 I
40 dBin 1 M
CF 3.6 GHz 12009 pts. 34.0 MHz/ Span 340.0 MHz
-50 dBmr
90 Ghe 3550Ghe A A o A0
3530 GHz 3540 GHz 1.000 Mz 353383 GHz " T yrawy Nt
3.540 GHz 3,549 GHz 1.000 MHz 3.54891 GHz
3,549 Gz 3550 GHz 1.000 Miz 54599 GHz | 1
3550 GHz 3650 GHz 100,000 kHz 3.55101 GHz CF 35495 GHz 1001 pts 200.0 kHz/ Span 2.0 Mz
3650 GHz 3651 GHz 1.000 MHz 3.65030 GHz 2 Result Summan None
1651 GHz 3710GHz 1.000 Mz 3.66606 GHz
3710GH: 3720 GHz 1000 MHz 371210 GHz Txl (Ref 1,000 MH; -28.02 dBm
3720 GHz 3770 GHz 1.000 MHz 3.76038 GHz 1)‘1'0“8 - 5 -28.02 dBm
[T = Taoasas

08:06:18 PM  09/08/2023

0B:26:25 FM 05/08/2023

1RBmax

Power Limit -13m > -30.07 dBm Pass

Ref Level 40.00 dBm  Offset 13,40 d8

1 Spurious Emissions

it Chec
SPUROUS_LINE_ABS 002

Mode Sweep

Al
AL

6L

Caunt 100/1

Ref Level 30.00dBm  Offset 13.40 0B = RBW 10 kHz 561
2048 ® SWT  100ms ® VBW 30kHz Mode Sweep Count 100/100
1R

I
M M,
-40 Aihlins

‘Wm

OB:11:05 FM  09/08/2023

3.430 GHz 3.530 GHz 1.000 MHz 350208 GHz . A ANACAL o b A i s,
3530 GHz 3540 GHz 1,000 Miz 353319 GHz 60 dbme M nAS Al A
3540 GHz 3549 GHz 1.000 Mt 354280 GHz

30 Jecr 100000 k1t Toisee o & 35505 6 1001 g 0.0 uhel Spn 20 W
3.650 GHe 3,651 GHz 1.000 Mtz 365010 GHz 2 Result Summar None

3651 GHz 3710GHz 1.000 MHz 365103 GHz

3710 GHz 3720 GHz 1,000 Mtz 3.71684 GHz Txl (Ref) 1,000 MHz -30.07 dBm

3720 GHz 3770 GHz 1.000 MH: 3.73736 GHz Tx Total -30.07 dBm

0B:22:36 FM  05/08/2023
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG262904-080

Full RB

Ref Level 4000 dBm  Offset 13.90 0B Mode Sweep sa .
Count 100/100
1 Spurious Emissians
Cimit Cheed 7
{ine _SPURJOUS_ LIk

30

20 dBm

10 dBa

b

RIOUS_LINE_ABS 002
0 abm T

CF3.6GHz 12009 pts 34.0 MHz/ Span 340.0 MHz

3.430 GHz 3530 GHz 1.000 Miz 352116 GHz -43.11 dBm -311dB
1530GHz 3540 GHz 1.000 Mtz 3.53068 GHz -41.91 dBm -16.91 dB
3540 GHr 3549 GHz 1.000 MHz 354891 GHz -41.55 dBm -28.55 dB
3,549 Gz 3550 GHz 1.000 Miz 355000 GHz -34.30 dBm -21.30 dB
3550 GHz 3650 GHz 100,000 kiiz 357848 GHz -13.16 dBm 4316 dB
3.650 GHz 3651 GHz 1.000 MHz 3.65013 GHz -41.03 dBm -28.03 dB
1651 GHz 3710GHz 1.000 Mz 3.70897 GHz -42.10 dBm -29.10dB
3710GH: 3720 GHr 1,000 MHz 371448 GHz -41.22 dBm -16.22 dB
3.720GHz 3770 GHz 1.000 MHz 3.72017 GHz -41.77 dBm .77 dB
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e%FCC RADIO TEST REPORT Report No. : FG262904-080

SPORTON LAB.

FR1 n77 / 100MHz / DFT-S OFDM / 64QAM
Middle Channel
1RB0 1RBmax

‘ - o |
Ref Level 4000 dBm  Offset 13.40 0B Mode Sweep saL RefLevel 40,00 dm Ofset 13.40d5 Mode Sweep saL
Count 100/100 Count 100/100

1 Spurious Emissions

1 Spuricus Emissions
Limit Chec PRsS Limit Ches
20 aplipe_sPUoUs Une aps ods phss 10 daline SPURlOUS UNE Ass o
20 dBew 20
10 dBy 10
o B
-10
20 b
|

-30 H - I
SPURIOUS_LINE_ABS 002 SPURIOUS_LINE_ABS 002 |
S : |
o i | " T (il

e i J W U
CF 3.624 99 GHz 12008 pts. 39.0 MHz/ Span 389 .98 MHz | CF3.62499 GHz 12009 pts 39.0 MHz/ Span 389.98 MHz

3.430 GHz 3,530 GHz 1.000 MHz 3.44024 GHz 3.430 GHz 3.530 GHz 1.000 MHz 3.44573 GHz
1530GHz 3540 GHz 1.000 Mz 3.53356 GHz 3530 GHz 3540 GHz 1.000 MHz 353161 GHz
3,540 GHz 3569 GHz 1.000 MHy .568 99 GHz 3540 GHz 3.569 GHz 1.000 MHz 3.56664 GHz
3.569 GHz 3570 GHz 1.000 Mz 3.56982 GHz 3.569 GHz 3570 GHz 1.000 MHz 3.56972 GHz
3570 GHz 3,680 GHz 100000 kiz 357592 GHz 3570 GHz 3680 GHz 100.000 kHz 367383 GHz
3,680 GHz 3.681 GHz 1.000 MHz 3.680 68 GHz 3,680 GHz 3,681 GHz 1.000 MHz 3.68032 GHz
1.681GHz 3710GHz 1.000 Mz 369107 GHz 3681 GHz 3710GHz 1.000 MHz 3.68110 GHz
3710GH: 3.720GHz 1.000 MHz 3.71482 GHz 3710 GHz 3720 GHz 1.000 MHz 371191 GHz
3.720 GHz 3.820 GHz 1,000 MHz 3.78817 GHz 3720GHz 3820 GHz 1,000 MHz 3.77169 GHz
10:16:27 M 09/07/2023 10:17:40 7M 09/07/2023

Full RB

Ref Level 4000 dBm  Offset 1380 6B Made Sweep

saL
Caunt 100/100
1 Spurious Emissians
Uimit Checd
30 apdine.SPURlOUS_UNE_aBs o2
20 B
10 dir
a
0
. Mol M
CF 362299 GHz 12008 pis 39.0 MHa/ Span 389 98 MHz
3430GHz 3530 GHz 1.000 MHz 352605 GHz
3530 GHz 3540 GHz 1.000 MHz 3.53078 GHz
3540 GHy 3,569 GHz 1.000 Mz 3.56896 GHz
3569 GHz 3570 GHz 1.000 Mtz 3560 26 GHz
3570 GHz 3,680 GHz 100,000 kHz 357856 GHz
.680 GHz 3681 GHz 1.000 Mtz 3.68092 GHz
3681 GHr 3710GH: 1.000 MHz 3.68249 GHz
3.0 GHz 3.720 GHz 1.000 MHz 3.71140 GHz
3.720GHz 3,820 GHz 1.000 MHz 373144 GHz

02:32:36 BM 05/07/2023

TEL : 886-3-327-3456 Page Number 1 A2-194 of 387
FAX : 886-3-328-4978



SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG262904-080

FR1 n77 / 100MHz / DFT-S OFDM / 64QAM

Highest Channel

1RBO

Power Limit -13m > -27.77 dBm Pass

v e tru
Ref Level 30.00dBm  Ofset 13.40 B = RBW 10 kiz

10:28:25 PM 09/07/2023

Ref Level 4000 dBm  Offset 13.40 0B Mode Sweep saL o
Count 100/100 | * Att 2048 & SWT 100 ms & VBW 30 kHz Mede Sweep Count 100100
1 Spurious Emissians 1ACLR 1R
Cimit m
30 apine.SPURIOUS UNE_aBs o2 il
B i
20 de
10 dbimy 10
a 0 dé
0
| 106y
20 t
30 | 20
SPURIOUS_LINE_ABS 002 ”
[l o, - ‘ P 30 d
50 -
o ! . 40 dBmr
CF 3.649 98 GHz 12009 pts. 34.0 MHz/ Span 340.04 MHz
-50 dBmr
3.480 GHz 3530 GHz 1.000 MHz 352038 GHz A g, A 4 A f s
1530GHz 3540 GHz 1.000 Mtz 3.53136 GHz - R B ILATAA G AN T
3.540 GHz 3,599 GHz 1.000 MHz .598 85 GHz
3599 GHe 3,600 GHz 1.000 Miz 350908 GHz |
3,600 GHz 3700 GHz 100,000 kHz 3.60114 GHz CF 35995 GHe 1001 pts 200.0 kHz/ Span 2.0 MHz
3.700 GHz 3701 GHz 1.000 MHz 3.70001 GHz 2 Result Summan None
1701 GHz 3710GHz 1.000 Mz 370314 GHz
3710 GHz 3.720 GHz 1.000 MHz 3;}?% g:t Tal [Ref) 1.000 MHz -27.77 dBm
3.720 GHz 3820 GHz 1.000 MHz i iz Tx Total -27.77 dBm

0B:36:04 P 05/08/2023

1RBmax

Full RB

Ref Level 40.00 dBm  Offset 13,80 B

10:26:38 M 09/07/2023

02:44:30 BN 05/07/2023

Ref Level 4000 dBm  Offset 13.90 B Mode Sweep s6L Mode S sl
Coun 100/ Count 100/100
1 Spurious Emissions e Emisioar
Limit Chec Uimit Ched] 7]
Line _SPURIOUS_LINE 2 30 dpbine—SPURloUS_UNE_xgs_od2 Pss
20 B
10 10 dbm
0 dbr a
a0 0
20a8 " i P T
30 a0
| SPURIOUS LINE ABS 002 ‘iu IRIOUS LINE ASS 002
4 —_— Lhi-ﬂ-'ﬂ-ﬁ.--—_-.
1 L o :
CF 3.54998 GHz 12009 pts 34.0 MHz/ Span 340.04 MH| CF3.64998 GHz 12009 pts. 34.0 MHz/ Span 340.04 MHz
3.480 GHz 3530 GHz 1.000 Mtz 3.52978 GHz -44.20 dBm .20 d 3.480 GHz 3530 GHz 1,000 MHz 351113 GHz -43.14 dBm -3.14 dl
3.530 GHz 3.540 GHz 1.000 MHz 353325 GHz -43.25 dBm -18.25 dB 3530 GHz 3540 GHz 1.000 MHz 3.53193 GHz -42.16 dBm -17.16 dB
3.540 GHz 3.599 GHz 1.000 Mtz 3.57799 GHz -34.26 dBm -31.26 dB 3540 GHz 3.599 GHz 1.000 Mtz 3.59897 GHz -42.10 dBm 29.10 dB
3599 GHz 3.600 GHz 1.000 MHz 359997 GHz 4294 dBm -29.54 dB 3599 GHz 3600 GHz 1,000 MHz 358998 GHz -31.60 dBm 18.60 dB
3600 GHz 3700 GHz 100.000 kHz 3.69881 GHz 10.26 dBm -19.74 dB 3.600 GHz 3700 GHz 100.000 kHz 3.62483 GHz 12.64 dBm -42.64 dB
3.700 GHz 3.701 GHz 1.000 MHz 3.70000 GHz -13.93 dBm -0.93 di 3.700 Ghz 3701 GHz 1.000 MHz 3.70002 GHz -41.26 dBm -28.26 dB
3701 GHz 3710GHz 1.000 MHz 370126 GHz 35.34 dBm 2234 dB 3701 GHz 3710GHz 1,000 MHz 3.70331 GHz -41.46 dBm -28.46 dB
3710 GHz 3720 GHz 1.000 MHz 371163 GHz -42.45 dBm -17.45 dB 3710 GHz 3720 GHz 1,000 Miz 3.71617 GHz -41.06 dBm -16.06 dB
3720 6Hz 3.820 GHz 1.000 MHz 3.77100 GHz -43.75 dBm 375 dl 3.720 GHz 3820 GHz 1.000 MHz 3.78339 GHz -41.83 dBm 183 dB
Ready jinnnnnnnil & 2 (I
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SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG262904-080

FR1 n77 / 100MHz / DFT-S OFDM / 256QAM

Lowest Channel

1RBO

Power Limit -13m > -29.74 dBm Pass

0B:11:23 BM  09/08/2023

Ref Level 4000 dBm  Offset 13.40 6B Mode Sweep saL Ref Level 30.00 dBm  Offset 13.40 dB. = RBW 10kHz s6L
Count 100/100 | * Att 2048 & SWT 100 ms & VBW 30 kHz Mede Sweep Count 100100
1 Spurious Emissians 1ACLR 1R
Uit AL
30 apine.SPURIOUS UNE_aBs o2 alL
B i
20 dBm
10 dbimy 0
0 0 ds
0
| 10 dti
-20 i
30 20
SEURIOUS LINE_ s 002 ,l
B ]
\ — — 30 —
1 ke
40 dmr 1
CF 3.6 GHz 12009 pts. 34.0 MHz/ Span 340.0 MHz
-50 dBmr
3,430 GHz 3,530 GHz S
3,530 GHz 3540 GHz 1.000 MHz 3.53868 GHz kL el T T TR WA A
3.540 GHz 3,549 GHz 1.000 MHz 54891 GHz
3,549 Gz 3550 GHz 1.000 Miz 354907 GHz |
3550 GHz 3650 GHz 100000 kiz 3.55096 GHz CF 35495 GHz 1001 pts 200.0kHz/ Span 2.0 MHz
3650 GHz 3651 GHz 1.000 MHz 3.65020 GHz 2 Result Summan None
1651 GHz 3710GHz 1.000 Mz 3.66606 GHz
3.710GH: 3.720 GHz 1000 MHz 3.71380 GHz T
wl (Re) 1.000 MHz -29.74 dBm
3.720 GHz 3.770 GHz 1.000 MHz 3.766 48 GHz Tx Total .29.74 dBm
[T S
08:07:00 M 09/08/2023 08:26:19 ;M 08/08/2023
: B o - =
Ref Level 40.00dBm  Offset 13.40 08 Mode Sweep SGL Ref Level 40.00 dBm  Offset 13,80 dB Mode Sweep e
Count 100/1 Count 100/100
1 Spurious Emissions e Emisioar
Lmie Chec . Limit Check PRSS
kinc SPURIOUS LINE 2 30 Line SPURIOUS_LINE_ABS_0Q2 PASS
20 dBew
10 10 dbm
0 dbr a
-10. -10
20 dbi J‘ 20 Py i "Wi
30
| ous e s o | ABs 002 |
- | . 1 in P
o I A ' |
It - T v
Span 340.0 MH| 12009 pts. 34.0 MHz/ Span 340.0 MHz
3430 GHz 3.530 GHz 1.000 Mz 3.43964 GHz 3430 GHz 3530 GHz 1.000 MHz 352865 GHz
3.530 GHz 3.540 GHz 1.000 MHz 353797 GHz 3530 GHz 3540 GHz 1,000 MHz 3.53307 GHz
3540 GHz 3549 GHz 1,000 MHz 3.544 56 GHz 3540 GHz 3549 GHz 1.000 MHz 3.54177 GHz
3.549 GHz 3.550 GHz 1.000 MHz 354987 GHz 3549 GHz 3550 GHz 1,000 MHz 3.54998 GHz
3.550 GHz 3.650 GHz 100.000 kHz 3.64894 GHz 3550 GHz 3.650 GHz 100.000 kHz 3.59723 GHz
3.650 GHz 3.651 GHz 1.000 Mtiz 3.65006 GHz 3650 GHz 3651 GHz 1.000 Mtz 365028 GHz
3.651 GHz 3.710GHz 1.000 MHz 365115 GHz 3651 GHz 3710 GHz 1.000 MHz 70655 GHz
3710 GHz 3720 GHz 1.000 MHz 371871 GHz 3710 GHz 3920 GHe 1,000 Miz 3.71045 GHz
3720 GHz 3770 GHz 1.000 MHz 3.76273 GHz 3.720 GHz 3770 GHz 1.000 MHz 3.74175 GHz
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SPORTON LAB.

FR1 n77 / 100MHz / DFT-S OFDM / 256QAM
Middle Channel
1RB0 1RBmax

Ref Level 4000 dBm  Offset 13.40 0B Mode Sweep saL RefLevel 40,00 dm Ofset 13.40d5 Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissians 1 Spurious Emissions
Cimit Cheed 5] Lirmit Che -
30 dpbineSPURIOUS_UNE a8 o phss 30 dpine SPUBlous_LiNE_Ass_ oda
20 de 0
10 dbimy . . ‘ 10
a J B
0 |
0 || b
20 i E |
SPURIOUS_LINE_ABS 002 SPURIOUS_LINE_ABS 002 |
40 abm T t r
e b e b e . e ] {
— 1. LT : - 1Y —
[ I Il I W
CF 3.624 99 GHz 12009 pts 39.0 MHz/ Span 38998 MH: | CF3.62409 GHz 2009 pts 39.0 MHz/ Span 369,98 MHz
3.430 GHz 3530 GHz 1.000 MHz 3.50797 GHz 3.430 GHz 3.530 GHz 1.000 MHz 3.45093 GHz
3530 GHz 3540 GHz 1.000 MHz 3.53866 GHz 3530 GHz 3540 GHz 1.000 MHz 353115 GHz
3540 GHr 3569 GHz 1.000 Mz .568 70 GHz 3,540 GHz 3,569 GHz 1,000 MHz 3.54581 GHz
3569 GHz 3570 GHz 1.000 Mz 3.56955 GHz 3.569 GHz 3570 GHz 1.000 MHz 3.56910 GHz
3570 GHz 3.680 GHz 100,000 kitz 357598 GHz 1570 GHz 1680 GHz 100.000 kHz 3.67383 GHz
3680 Gt 3681 Grz 1.000 MHz 3.68076 GHz 3.680 Gz 3681 Gz 1.000 MHz 3.68007 GHz
3681 GHz 3710GHz 1.000 M 368637 GHz 3681 GHz 3710GHz 1.000 MHz 368110 GHz
370Gk 370Gtz 1.000 Mtz 3.71563 GHz 37106tz 3720 GHe 1.000 Mtz 371333 GHz
3.720GHz 3.820 GHz 1.000 MHz 3.804 85 GHz 3720 GHz 3820 GHz. 1,000 Miz 381184 GHz
10:16:07 T 09/07/2023 10:17:17 B 09/07/2023

Full RB

Ref Level 4000 dBm  Offset 1380 6B Made Sweep

saL
Caunt 100/100
1 Spurious Emissians
Uimit Checd
30 apdine.SPURlOUS_UNE_aBs o2
20 B
10 dir
a
0
0 a2
a0
SPURIOUS_LINE ABS 002 J
“irabm - - I T
= = -
CF 362299 GHz 12008 pis 39.0 MHa/ Span 389 98 MHz
3430GHz 3530 GHz 1.000 MHz 352525 GHz
3530 GHz 3540 GHz 1.000 MHz 3.53960 GHz
3540 GHy 3,569 GHz 1.000 Mz 354007 GHz
3569 GHz 3570 GHz 1.000 Mtz 356044 GHz
3570 GHz 3,680 GHz 100,000 kHz 3.63946 GHz
.680 GHz 3681 GHz 1.000 Mtz 3.68053 GHz
3681 GHr 3710GH: 1.000 MHz 3.68261 GHz
3.0 GHz 3.720 GHz 1.000 MHz 3.71424 GHz
3.720GHz 3,820 GHz 1.000 MHz 3.764 20 GHz
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